Translation from Bulgarian language

[Letterhead of Solar Project]

mozanova 48
B B 1ransiation Centre

Since 1994

Report from testing
No. 55/28.02.2017

1. Windows and doors.

Double Sash Aluminum window — system E 68

Dimensions: 1420 mm x 2200 mm
Frame: E68 100

Leaf: E68 225

Separator: E68 540

Glass holder: E60 222

Opening type: Biaxial opening
Rubber seal:

ET130168.00

ET130402.00

ET130176.00

ET130758.00

Hardware: GU Euro-Jet

Number of lockings: 15 pcs.
Number ot hinges: 5 pcs.

Number of drainage elements: 3 pcs.
Glazing type: 5/13.5/4/13.5/5
Glazing dimensions: 543 mm x 2007 mm
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Order No. 55/22.02.2017

BDS EN 1026:2016;
BDS EN 1027:2016;
BDS EN 12211:2016.

8 Parchevich Str., ¥ 13 Ivan Vazov Str., 9000 Varna
(+359 2) 989 40 93 tel.: (+359) 52 80 45 99
(+3592) 981 03 15 tel.: (+359) 882 67 96 18
tel./fax: (+359) 2 958 76 16 fax: (+359 2) 423 43 87 fax: (+359) 882 68 00 17
Mtel: (+359) 885 322 065 Mtel:(+359) 885 328 255 Mtel:(+359) 885 327 858
bulgaria@lozanova48.com parchevich@lozanova48.com varnawlozanova48.com

23 Tvardishki Prohod Str.,
1404 Sofia tel.:
tel./fax: (+359) 2 958 76 15 tel.:




4. Date of receiving the samples 22.02.2017

(testing excerpts) in the laboratory
5. Quantity of the tested samples: 1 pcs. of Aluminum Window
System E 68

6. Date of performance of the test: 22.02.2017 — 28.02.2017

7. Testing results

7.1. Tests (measurements) within the scope of accreditation

No. Name of Value unit | Standards Sample No. | Testing Indicator Testing
characteristic (validated | as per the | results value and | condition
methods) input/output | (value, limit
entry log uncertainty)
1 2 3 4 5 6 7 8
1. Air permeability | m’/h BDS EN | 55-03-01 7.79% + | 0-100 215C
1026:2016 0.02 35% RH
2. Watertightness Pa BDS EN | 55-03-01 600**£ 0-600 21°C
1027:2016 0.07 35% RH
3. Wind load | mm BDS EN | 55-03-01 0.86% %%+ -25/+25 21°C
resistance 1221:2016 0.03 35% RH

I. Note: If necessary, the testing protocol may include opinions and interpretations for certain
tests (no exceptions are allowed) only in compliance with the requirements of article 5.10.5 of
BDS EN ISO/IEC 17025:2006/

[1. Note: The test results only refer to the tested samples. Excerpts from the testing protocol
may not be copied without the written agreement of the testing laboratory.

* The test results are compliant with Class 4. The classification is in compliance with BDS
EN 12207:2003;

** The test results are compliant with Class 9A. The classification is in compliance with BDS
EN 12208:2003;

*** The test results are compliant with Class 5C. The classification is in compliance with
BDS EN 12211:2016;

Test performed by: [signature illegible]
/M. Aliev/

Head of Laboratory: [signature illegible]
/Engineer P. Naydenova, PhD/

[Affixed round seal of Solar Project, test laboratory]

I, the undersigned.r Stator: Kaloyan Todorov Kirilov, do certify the translatio
language of the dbp@méﬁﬁh’eye z@\ consisting of 2 (two) pages, is true and corregt.
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JIABOPATOPKA 3A UBNNTBAHE
KbM CONAP NPOAXEKT 00/
Ceptdukar per.Ne 150 11 Banupen go 01092018r
W3nazen ot UA bCA & cootBeTcTBue ¢ BACEN ISO / 1EC 17025
0K510.01

TEST LABORATORY

AT SOLAR PROJECTLTD

Certificate of registration N4150 TL

Valid until 01092018r

Released by EA BSA in accordance with BS EN IS0 / IEC 17025
FK510.01

1. Ilpo3opiu u BpaTH.

Pasmep: 1420mm x 2200mm
Kaca:E68 100

Kpuno:E68 225

Henuren:E68 540
Crpxitogbpxaren:E60 222

Twm Ha oTBapsiHeTO: [IByOCOBO
OoTBapsiHe

I'yMeHO yIUTbTHeHME:

ET 130168.00

ET 130402.00
ET 130176.00
ET 130758.00

Codua 1220, yn. Unuencxo woces
Ten.: 02/8109 127 02/8109 155
dakc: 02/8109 131

e-mail: Iaboratory@solarproject.bg
www.labsp.bg

Sofia1220, 8 “lliensko shose’str.

SOLAR PROJECT tel.: +3592/8109 127 +3592/8109155

fax: +3592/8109 131
e-mail: Iaboratory@solarproject.bg
www.labsp,bg

NMpoTokon
OT U3NUTBaHE

Ne 55/28.02.2017

[ABYKpWI aTyMUHUEB ITpO30pel] -

cucteMa E 68

O6koB:GU EURO-JET

Bbpor saxmousanmsi:15 6p.

Bport manT:5 6p.

bpon BomooTBHMLIN3 Op.

Twn Ha crbktonakera:5/13,5/4/13,5/5
Pasmep Ha cTbKIONIaKeTa:

543mm x 2007mm




JIABOPATOPWA 3A U3NUTBAHE
KbM'CONAP MPOKEKT 001
Cepmdukar per.N? 150 A Banuaen go 010920181
W3naneH ot WA BCA B cooteetcraue ¢ BAACEN ISO/ IEC 17025
0K510.01

TEST LABORATORY SOLAR PROJECT

AT SOLAR PROJECT LTD

Certificate of registration N°150 TL

Valid until 01092018r

Released by EA BSA in accordance with BS EN 150 / IEC 17025
FK510.01

2. 3aABHTE]I HA H3NUTBAHETO —
»ETEM buarapus® EAJ]
1220 Codus, Oyn.Mnuennun 119 A

3. MeToan Ha H3NHUTBaHE:

Sagaska Ne 55/22.02.2017

BIC EN 1026:2016;
BIC EN 1027:2016;
BIC EN 12211:2016.

4. Jlata Ha noay4yaBaHe Ha obpasuure 22.02.2017T.

(M3BaaKuTe 32 M3NUTBaHE) B ﬂaﬁopaTOpl/lﬂTa

5. KonnvecTBo Ha m3nuTBaHUTE 00pa3uy:

6. ,Z[aTa Ha HIBbPIIBAHEC HA H3ITHTBAHETO

Codma 1220, yn. Unuenaso wioce®s
Ten.: 02/8109127 02/8109155
dakc: 02/8109131

e-mail: laboratory@solarproject.bg
www.labsp.bg

Sofia1220, 8 “lliensko shose’str.

tel: +3592/8109 127 +3592/8109 155
fax: +3592/8109 131

e-mail: laboratory@solarproject.bg
www.labsp.bg

10p.- AnyMuHMeB 11po3opel] -

cuctema E 68

22.02.2017-28.02.2017




NIABOPATOPUA 3A U3NUTBAHE
KbM COJTAP NPOPKEKT 001
Ceprudnkar per.N° 150 I Banugen go 010920181
W3panen o1 WA BCA B cootBetcTBue ¢ BACEN [SO /IEC 17025
0K510.01

TEST LABORATORY
AT SOLAR PROJECTLTD

SOLAR

PROJECT

Codun 1220, yn. Mnuetaxo woce*8
Ten.: 02/8109 127 02/8109155
daxrc 02/8109 131

e-mail: laboratory@solarproject.bg
www.labsp.bg

Sofia1220, 8 “Iliensko shose™str.

tel.: +3592/8109 127 +3592/8109 155
fax: +3592/8109 131

e-mail: laboratory@solarproject.bg

Certificate of registration N°150 TL www.labsp.bg

Valid until 01092018r

Released by EA BSA in accordance with BS EN 150 / IEC 17025

gl 001 7. Pe3yTaTH OT H3NHTBAHETO

7.1 M3nuTBaHuA (M3MepBaHHUsA) B 00XBAT HA aKpeIUTALIUA
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L. 3ABEJIEXKA: Axo € Heo6X0n1MMO NMPOTOKONBT OT H3NNUTBAHE MOXE 1a BKJIIOUBA MHEHHA W HHTEPNIPETALIMK 32 ONpENeNeHH

M3NUTBaHENA (3aKJIOUEHHMS HE ce AOIyCKaT) caMo B ChOTBETCTBHE ¢ W3nckBaHuaTa Ha T.5.10.5 ot BJIC EN ISO /IEC 17025:2006./

1.

3ABEJIEXKA: Pesyntatute OT M3NUTBaHUATA CE OTHACAT Camo 3a U3NWTBAHWTE 0Opa3ly.M3Bneyenns OT H3NUTBATENHN

NMPOTOKOJ1 HE MOraT aa c€ pa3MHOXXaBaT 6e3 nucMeHo cbriacue Ha ﬂaGOPaTOPHﬂTa 3a U3IHUTBAHE.

* Pesynraturte oT usnutBaHeTo otroBapat Ha Kiac 4. Knacudukanusra e B crorBercrBue ¢ 5JIC EN
12207:2003;
** Pesynratute oT M3nuTBaHeTo oTroBapsAT Ha Kiac 9A. Knacudukanusra e B cbotBeTcTBre ¢ BJIC EN
12208:2003;
*** Pesynratute oT u3nurBaseTo otroBapat Ha Kiac 5C. Knacubuxkanusra e B chorBeTcTBHe ¢ BJIC EN
12211:2016.
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